



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 29694-5

November 21, 2007

Client: Rust Bullet, LLC
300 Brinkby Ave., Suite 200
Reno, NV 89509-4359

Reference: David P. Ciglar

Subject: Abrasion Resistance of Rust Bullet® Rust Coating.

Sample Description:

One coated metal panel was submitted by the Client and identified as Q panel coated with two brushed coats of Rust Bullet® paint.

Request:

Determine the abrasion resistance of Rust Bullet® coating.

Method:

The panel was evaluated for abrasion resistance in accordance with the procedures set forth in ASTM D-4060.

The Tabor abrader was operated using a 1000 gram load and CS-10 abrasive wheels.

Results:

The Rust Bullet® test panel required 14,000 cycles for wear-through.

NATIONAL TESTING STANDARDS

by Lewis F. West